



Certification Of Analysis (Representative Sample)

TKB TRADING, LLC
1101 9th Avenue
Oakland, CA 94606
Tel: 510-922-9027
www.tkbtrading.com

Lot #: N/A

Test Item	Unit	Test Result	Specification
Appearance (Color)		Colorless	Colorless
Appearance (Transparency)		Transparent	Transparent
APHA		10	≤ 10
Odor		No different odor	No different odor
Refractive Index @ 25°C		1.3959	1.3940 - 1.3980
Viscosity @ 25°C	mm2/sec	4.0	3.5 – 4.5
Specific Gravity @ 25°C		0.957	0.947 – 0.967
Purity: D4	%	0.10	≤ 1.0
Purity: D5	%	99.9	≥ 97.0
Purity: D6 + D7	%	Pass	≤ 2.0
Non Volatile Content (2 Hr @ 150°C)	%	0.10	< 0.15
Identification		Pass	Pass

Analysis Date: N/A
DOM: N/A

Prepared By: QA Laboratory
Expiration Date: N/A

We Provide YOUR Silicone Solutions.™